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MYOHY Testtem :  EASAFARA
« AZ3AL 9 4] _Manufacturer & Model :  Hue Light Co., Ltd, / H-1200
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F4=2lx} Date of Receipt : 2021, 04, 28 A#x} Date of Test : 92021. 06. 03
AM#UIB_Description of Test
N@F_Test Name :  7}AEH
A @2 _Test Site : N KRISSEE4_KRISS Lab [ ol§414 Mobile Lab (] #3_On-site
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A ¥¥74_Environmental Conditions
— &% Temperature : 20 ~ 22 C - A& = Relative Humidity : 40 ~ 60 %
N4 _Test Method :
HEEHY =24 EXHT-02-055-2017)
Gas MSO]| 23t £ 9 &57FAEA A EXHT-02-030—2000)
A¥ 23} Test Results :
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ZAEYE Measurement Uncertainty :
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« @A Tested by : ©]RE % « YA Approved by :  FRA ‘,u'/%

20214 68 17¢
Z7IEFHBEEHHE 7|2 National Metrolog
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Otherwise the legal action may be taken against violation. The above results are valid only for the sample provided by the applicant, and the name of
the sample is provided by the applicant.)
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TEST RESULTS

1. 9% W&
(FP)FHolEoAE “BRAFLAFTYZA" (03t “AIFEFE" olgt F)ollA BAsH= FARTIAY T2 &
+E 9 7t29 EERHF 3L oA
2. 9
ANEEL ES A/NEIAMAA ot Aa7tAE BN 7|E FRoltt, TPE a0t AL7MAE £

2 3tA] i 1719 water trapS T3t ESHTHYY Brown gasgt &),
3. A& A&

(1) AAY: BER442T YRR (Molecular Hydrogen Inhalation Device)

(2) Model No.: H-1200

(38) Certification No,: R—R—hLi—H-1200(KC)

AR

(1) FEFetolEoAE Fig, 13 Zo] AEES T=FEATATH AAsH%

(2) NEZAA HA3 7tAE A7) st EEFo) sampling kit 10 L sampling bagg A
A8,

(3) ANEEEZ & 5AIZE ol FFAIZ = LT 7IAE sampling bagell ZHsHAH

(4) GCE AH&3to CO, CHy, THC(Cy ~ Cy), A, EFQ, Ao|d, oE2¥ld, 2gAPES &4
83},

(5) Sampling kite]l ZA A82E 7IA2PYLEAFEY7](GAS-MS)E ©|-83tq H,, O, Ar, Ny,
CO; =& A%

(6) 7tafFE 2 BE SAFARZAE o183l 408 T F LTS SHSHA

Fig. 1 KRISSO| X3t (F)FEl2 ERATLFURA
(3"0]A] F 390 A%)
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TEST RESULTS

5. &44%
a8 SAUEESD
H, 66.71 cmol/mol”, AREFEEE 0.5 % (A2 $£2: o 95 %, k=2)
Oy 33.26 cmol/mol, AHWEHETE 1 % (AFY $Z: oF 95 %, k=2)
Ns 0.025 cmol/mol, AHEHESE 5 % (AF £F: & 95 %, k=2)
Ar 15.8 umol/mol?, AWSZLEE 10 % (AFH] $2: oF 95 %, k=2)
CH, N.D?(Detection limit : 0.2 umol/mol)
CO 0.2 umol/mol®]3}
CO; 63.9 umol/mol, ANSFFEEE 3 % (X9 $Z: F 95 %, k=2)
THC(Cy~Cy) N.D(Detection limit : 0,3 pmol/mol)
Benzene 0.02 umol/molo]3}
Toluene 0.02 umol/mol®]3}
Xylene N.D(Detection limit : 0.05 pmol/mol)
Ethyl benzene N.D(Detection limit : 0.05 pmol/mol)
Styrene N.D(Detection limit : 0,05 pmol/mol)
T 1.33 L/min, AHAFESE 3 % A=) £F: %F 95 %, k=2)

6. #4744 © Gas-MS(MAT 271), GC—PDD/FID-methanator, Sampling kit, sampling bag, &
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A A A5 A (Shinagawa W—NK—0,5A)

7. 7R EY ZHZE SES AR B Beol)
[e]

2 Yemol/mole %2, ?pmol/molL ppmoE E7|8H7| = 3}

N.D.+= not detected®]t},

AHSFES == OF 95 % (k = 2) AFLEFo|T}
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BfloF g},
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